
Replacement Parts Manual

 1/2 inch Impact Wrench

Specifications
 Average. . . . . . . . . . . . . . 5.1 SCFM @ 90 PSIG
Air Consumption (17.5% usage)

Continuous  . . . . . . . . . . 28.6 SCFM @ 90 PSIG
Air Consumption (100% usage)

Max Operating Pressure  . . . . . . . . . . . .90 PSIG

Max RPM. . . . . . . . . . . . . . . . . . . . . . . . . . 7500

Max Torque  . . . . . . . . . . . . . . . . . . . . . 625 ft.lb

Working Torque . . . . . . . . . . . . . . . .50-350 ft.lb

Impact Mechanism Type  . . . . . . . Twin hammer

Bolt Capacity . . . . . . . . . . . . . . . . . . . . 5/8 inch

Air Inlet  . . . . . . . . . . . . . .1/4 inch NPT (Female)
Minimum Hose Size. . . . . . . . . . . . . . . 3/8 inch

Drive . . . . . . . . . . . . . . . . . . . . . . . . 1/2 inch Sq

Weight. . . . . . . . . . . . . . . . . . . . . . . . . . . .6 lbs.

Description
Impact wrenches are designed for 
removing and installing nuts and bolts. A 
rotating mechanism delivers a series of 
blows that produces torque to remove or 
install a fastener.

IN739000AV  02/15
© 2015 Campbell Hausfeld
A Marmon/Berkshire Hathaway Company

 For parts, product & service information visit 
www.campbellhausfeld.com

MODELS CL250200AV AND CL255600AV

Anvil

Trigger

Exhaust Port

Impact Mechanism Oil 
Port Hole (opposite side)

Forward/Reverse 
Button and 
Regulator

Air Inlet



2 www.campbellhausfeld.com

Replacement Parts Manual

 For Replacement Parts or Technical Assistance, 
Call 1-855-504-5678

Please provide following information:  Address any correspondence to:
- Model number Campbell Hausfeld 
- Serial number (if any) Attn: Customer Service
-  Part description and number as    100 Production Drive
 shown in parts list Harrison, OH   45030   U.S.A.

REGISTER YOUR PRODUCT ONLINE NOW!    
http://reg.ch-commercial.com

1

2
3

4

5 6
7 8

9

10

11

12
13

14

15 16

17
18 19

20

21

22

23

24
25
26

27
28

29

30
31 32

34
35

36

3738

39
40
41

42

43
44

45

4647
48

49
50

33

34

8A

29

30



CL250200AV, CL255600AV

 www.campbellhausfeld.com 3

REPLACEMENT PARTS LIST
Ref. 
No. Description

Part 
No. Qty.

 1 Anvil oil seal ■ 1

2 M6 x 18 mm Hex cap screw -- 4

3 M6 Lock washer -- 4

4 Clutch housing SV438001AV 1

5 Bushing -- 1

6 Anvil collar ■  ▲  ◆ 1

7 Anvil o-ring ■  ▲  ◆ 1

8 Anvil ▲ 1

8A 2 inch Extended anvil (CL255600AV) ◆ 1

9 Hammer pin ▲  ◆ 2

10 Hammer ▲  ◆ 2

11 Hammer cage SV886700AV  1

12 Washer ■  1

13 Housing o-ring ■ 1

14 Front gasket ■  1

15 Oil port screw 1/16-28 PT x 6.1 mm -- 1

16 Motor housing -- 1

17 Front bearing SV440800AV 1

18 Motor oil seal ■  ❒ 1

19 Motor o-ring ■  ❒ 1

20 Motor pin ■ 1

21 Front plate ❒ 1

22 Rotor --  1

23 Rotor blade ▼ 6

24 Cylinder SV438900AV 1

25 Rear end plate ❒ 1

26 Rear bearing SV441100AV 1

27 Rear gasket ■ 1

28 Back plate -- 1

29 Regulator knob ✤ 2

30 Regulator roll pin ■  ✤ 2

31 M5 lock washer -- 4

32 M5 x 25 mm Hex cap screw -- 4

33 4 mm Hex wrench -- 1

34 Regulator o-ring ■  ★  2

35 Regulator bushing ★ 1

Continued on next page



4 www.campbellhausfeld.com

Replacement Parts Manual

REPLACEMENT PARTS LIST (CONTINUED)
Ref. 
No. Description

Part 
No. Qty.

36 Regulator ★ 1

37 Spring ■  ★ 1

38 Steel ball ■  ★ 1 

39 Seal ■  ❍ 1 

40 Valve ■  ❍ 1 

41 Spring ■  ❍ 1

42 Large spacer ❍ 1 

43 Diffuser SV440500AV 1

44 Air inlet with screen SV889400AV 1

45 Roll pin ■  ✧ 1

46 Silencer/muffler ■ 1

47 M4 x 5 mm Set screw ✧ 1

48 Trigger button ✧ 1

49 Trigger pin ✧ 1

50 Grip --  1

 SERVICE AND REPAIR KITS
Ref. 
No. Description Part 

No.
■ Tune up kit SV250219AV

▲ Anvil-hammer kit SV250213AV

◆ Anvil-hammer kit - 2 inch anvil SV255613AV

❒ End plate assy/kit SV250214AV

❍ Valve kit SV250215AV

✧ Trigger kit SV250216AV

★ Regulator assy/kit SV250217AV

✤ Regulator knobs kit SV250218AV

▼ Vane kit SV250220AV

-- Not available



 Manuel de Pièces de Rechange

 Clé à Chocs 12,7 mm 
(1/2 po)

Spécifications

Consommation 144,4 l/min @ 621 kPa
d’air moyenne . . . . . . . . . . . . . . .(usage 17,5%)
Consommation  . . . . . . . 809,9 l/min @ 621 kPa
d’air continue  (usage 100%)
Pression de Service Maximum. . . . . . . 621 kPa
tr/min Max. . . . . . . . . . . . . . . . . . . . . . . . . 7500
Couple Max . . . . . . . . . . . . . . . . . . . . . .847 Nm
Couple de Service  . . . . . . . . . . . . . 68 - 475 Nm
Type de mécanisme
de chocs  . . . . . . . . . . . . . . . . .Double marteaux
Capacité de boulon  . . . . . . . . . . . . . . . . . 5/8 po
Arrivée d’air. . . . . . . . . . . .1/4 po NPT (Femelle)
Taille de tuyau minimum . . . . . . . . . . . . . 3/8 po
Entraînement. . . . . . . . . . . . . . . . . 1/2 po carré
Poids . . . . . . . . . . . . . . . . . . . . . . . . . . . 2,72kg

Description
Les clés à choc sont conçues pour retirer 
et installer les écrous et les boulons. 
Un mécanisme rotatif produit une série 
de frappes qui engendre un couple 
permettant de retirer ou d’installer une 
attache.

  

IN739000AV  2/15© 2015 Campbell Hausfeld
A Marmon/Berkshire Hathaway Company

MODÈLES CL250200AV ET CL255600AV

 Enclume

 Gâchette

 Orifi ce de sortie

 Orifi ce de graissage
(côté opposé)

 Bouton inverseur 
avec régulateur

 Arrivée d’air



Fr2 

 Manuel de Pièces de Rechange

 Pour pièces de rechange ou assistance 
technique, appeler 1-855-504-5678

S’il vous plaît fournir l’information suivante :   Adresser toute correspondance à :
- Numéro de Modèle Campbell Hausfeld 
- Numéro de série (si présent) Attn: Customer Service
- Description et numéro de la pièce 100 Production Drive
  Harrison, OH   45030   U.S.A.

ENREGISTREZ VOTRE PRODUIT EN LIGNE MAINTENANT !   
http://reg.ch-commercial.com

1

2
3

4

5 6
7 8

9

10

11

12
13

14

15 16

17
18 19

20

21

22

23

24
25
26

27
28

29

30
31 32

34
35

36

3738

39
40
41

42

43
44

45

4647
48

49
50

33

34

8A

29

30



  Fr3

CL250200AV, CL255600AV

LISTE DE PIÈCES DE RECHANGE
N° de 
réf. Description

N° de 
pièce Qté.

 1 Bague d’étanchéité d’enclume ■ 1

2 Vis d’assemblage hex., M6 x 18mm -- 4

3 Rondelle-frein M6 -- 4

4 Carter d’embrayage SV438001AV 1

5 Douille -- 1

6 Collier d’enclume ■  ▲  ◆ 1

7 Joint torique d’enclume ■  ▲  ◆ 1

8 Enclume ▲ 1

8A Enclume prolongée de 2 po (5,08 cm) (CL255600AV) ◆ 1

9 Goupille de marteau ▲  ◆ 2

10 Marteau ▲  ◆ 2

11 Cage de marteau SV886700AV  1

12 Rondelle ■  1

13 Joint torique de carter ■ 1

14 Joint d’étanchéité d’avant ■  1

15 Vis d’orifice d’huile 1/16-28 PT x 6.1mm -- 1

16 Carter de moteur -- 1

17 Roulement d’avant SV440800AV 1

18 Bague d’étanchéité de moteur ■  ❒ 1

19 Joint torique de moteur ■  ❒ 1

20 Goupille de moteur ■ 1

21 Plaque d’avant ❒ 1

22 Rotor --  1

23 Lame de rotor ▼ 6

24 Cylindre SV438900AV 1

25 Plaque d’extrémité arrière ❒ 1

26 Roulement arrière SV441100AV 1

27 Joint d’étanchéité arrière ■ 1

28 Plaque arrière -- 1

29 Bouton de régulateur ✤ 2

30 Goupille-ressort du régulateur ■  ✤ 2

31 Rondelle-frein M5 -- 4

32 Vis d’assemblage hex. M5 x 25mm -- 4

33 Clé hexagonale 4mm -- 1

34 Joint torique du régulateur ■  ★  2

35 Douille de régulateur ★ 1

Suite à la page suivante



Fr4 

 Manuel de Pièces de Rechange

LISTE DE PIÈCES DE RECHANGE ( SUITE)
N° de 
réf. Description

N° de 
pièce Qté.

36 Régulateur ★ 1

37 Ressort ■  ★ 1

38 Bille en acier ■  ★ 1 

39 Joint ■  ❍ 1 

40 Soupape ■  ❍ 1 

41 Ressort ■  ❍ 1

42 Entretoise large ❍ 1 

43 Diffuseur SV440500AV 1

44 Prise d’air avec crépine SV889400AV 1

45 Goupille-ressort ■  ✧ 1

46 Silencieux ■ 1

47 Vis de pression M4 x 5mm ✧ 1

48 Bouton de gâchette ✧ 1

49 Goupille de gâchette ✧ 1

50 Poignée --  1

 NÉCESSAIRES D’ENTRETIEN/DE RÉPARATION
N° de 
réf. Description

N° de 
pièce

■ Nécessaire de mise au point SV250219AV

▲ Nécessaire d’enclume-marteau SV250213AV

◆ Nécessaire d’enclume-marteau - 5.08cm enclume SV255613AV

❒ Néc. de montage de plaque d’extrémité SV250214AV

❍ Nécessaire de soupape SV250215AV

✧ Nécessaire de gâchette SV250216AV

★ Néc. de montage du régulateur SV250217AV

✤ Néc. de boutons du régulateur SV250218AV

▼ Trousse de aube SV250220AV

--  Pas disponible



Lista de Peças de Reposição

 Chave de impacto de 
12,7 mm (½ polegada)

Especificações
Consumo. . . . . . . . . . . . .144,4 l/min @ 6,2 bar
médio de ar (uso de 17.5%)

Consumo. . . . . . . . . . . . .809,9 l/min @ 6,2 bar
contínuo de ar (uso de 100%)

Pressão máxima de operação  . . . . . . . 6,21 bar

RPM máximo. . . . . . . . . . . . . . . . . . . . . . . 7500

Torque máx.. . . . . . . . . . . . . . . . . . . . . .847 Nm

Torque de trabalho. . . . . . . . . . . . . 68 - 475 Nm

Tipo de mecanismo de impacto. . Martelo duplo

Capacidade de parafuso  . . . . . . . . . . . 15,9 mm

Entrada de ar. . . . . . . . . . Rosca NPT ¼ (fêmea)

Orifício mínimo de mangueira  . . . . . . . . 9,5 mm

Acionamento . . 12,7mm (½ polegada) quadrada

Peso  . . . . . . . . . . . . . . . . . . . . . . . . . . . 2,72 kg

 Descrição
As chaves de impacto são projetadas 
para remover e instalar porcas e 
parafusos. Um mecanismo giratório 
dá uma série de golpes que produzem 
torque para remover ou instalar uma 
presilha.

IN739000AV  2/15© 2015 Campbell Hausfeld
A Marmon/Berkshire Hathaway Company

MODELOS CL250200AV E CL255600AV

Bigorna

Gatilho

Orifício de 
exaustão

Orifício de entrada de 
óleo do mecanismo de 
impacto (lado oposto)

Botão de avançar/
retroceder e 
regulador

Entrada de ar



Pt2 

Lista de Peças de Reposição

Para peças de reposição ou assistência técnica, 
entre em contato com o seu distribuidor local

 Por favor forneça as seguintes informações:   Envie as correspondências para:
- Número do modelo Campbell Hausfeld 
- Número de série (se houver) Attn: Customer Service
- Descrição e número da peça como 100 Production Drive
 mostrado na lista de peças Harrison, OH   45030   U.S.A.

REGISTRE SEU PRODUTO ON-LINE AGORA!    
http://reg.ch-commercial.com

1

2
3

4

5 6
7 8

9

10

11

12
13

14

15 16

17
18 19

20

21

22

23

24
25
26

27
28

29

30
31 32

34
35

36

3738

39
40
41

42

43
44

45

4647
48

49
50

33

34

8A

29

30



  Pt3

CL250200AV, CL255600AV

LISTA DE PEÇAS DE REPOSIÇÃO
 No. de 
Ref.  Descrição

 Número 
da Peça Qtd.

 1 Vedação de óleo da bigorna ■ 1

2 Parafuso de cabeça hexagonal (M6 x 18 mm) -- 4

3 Arruela de trava M6 -- 4

4 Alojamento da embreagem SV438001AV 1

5 Bucha -- 1

6 Bucha da bigorna ■  ▲  ◆ 1

7 Anel-O da bigorna ■  ▲  ◆ 1

8 Bigorna ▲ 1

8A Bigorna ampliada de 5,08 cm (CL255600AV) ◆ 1

9 Pino do martelete ▲  ◆ 2

10 Martelete ▲  ◆ 2

11 Caixa dos marteletes SV886700AV  1

12 Arruela ■  1

13 Anel-O de alojamento ■ 1

14 Vedação Frontal ■  1

15 Parafuso de entrada de óleo 1/16-28 PT x 6,1 mm -- 1

16 Caixa do Motor -- 1

17 Rolamento Frontal SV440800AV 1

18 Vedação de óleo do motor ■  ❒ 1

19 Anel-O do motor ■  ❒ 1

20 Pino do motor ■ 1

21 Placa frontal ❒ 1

22 Rotor --  1

23 Lâminas do rotor ▼ 6

24 Cilindro SV438900AV 1

25 Placa terminal posterior ❒ 1

26 Rolamento Traseiro SV441100AV 1

27 Vedação posterior ■ 1

28 Placa traseira -- 1

29  Botão de Regulagem ✤ 2

30 Pino de rolo do regulador ■  ✤ 2

31 Arruela de trava M5 -- 4

32 Parafuso de cabeça sextavada M5 de 25 mm -- 4

33 Chave hexagonal de 4 mm -- 1

34 Anel-O do regulador ■  ★  2

35 Casquilho do Regulador ★ 1

Continua na próxima página



Pt4 

Lista de Peças de Reposição

LISTA DE PEÇAS DE REPOSIÇÃO (CONTINUAÇÃO)
 No. de 
Ref.  Descrição

 Número 
da Peça Qtd.

36 Regulador ★ 1

37 Mola ■  ★ 1

38 Bola de aço ■  ★ 1 

39 Vedador ■  ❍ 1 

40 Válvula ■  ❍ 1 

41 Mola ■  ❍ 1

42 Espaçador amplo ❍ 1 

43 Difusor SV440500AV 1

44  Entrada de ar com tela SV889400AV 1

45 Pino de rotação ■  ✧ 1

46 Silenciador (Amortecedor de ruído) ■ 1

47 Parafuso de chave M4 de 5 mm ✧ 1

48 Botão do gatilho ✧ 1

49 Pino do Gatilho ✧ 1

50 Cabo --  1

CONJUNTOS DE PEÇAS DE REPOSIÇÃO
 No. de 
Ref.  Descrição

 Número 
da Peça

■ Kit de ajuste SV250219AV

▲ Kit de martelo/bigorna SV250213AV

◆ Bigorna de 2 polegadas - kit de martelo/bigorna SV255613AV

❒ Kit/unidade de placa final SV250214AV

❍ Jogo de válvulas SV250215AV

✧ Kit de gatilho SV250216AV

★ Kit/unidade de regulador SV250217AV

✤ Kit de botões reguladores SV250218AV

▼ Kit de palhetas SV250220AV

--  Não disponível



Manual de piezas para reparaciones

  Pistola de Impacto de 
12,7 mm (1/2 pulg.)

Especificaciones
Consumo. . . . . . . . . . . .144,4 l/min @ 6,21 bar
promedio de aire (17,5% de uso)
Consumo. . . . . . . . . . . .809,9 l/min @ 6,21 bar
de aire continuo  (100% de uso)
Máx. presión operativa  . . . . . . . . . . . . . 6,2 bar
s-1 (RPM) . . . . . . . . . . . . . . . . . . . . . 125 (7500)
Torsíon Máx. . . . . . . . . . . . . . . . . . . . . .847 Nm
Torsíon de trabajo  . . . . . . . . . . . . . 68 - 475 Nm
Tipo de mecanismo
de impacto  . . . . . . . . . . . . . . . . . .Dos martillos
Capacidad del perno  . . . . . 15,9 mm (5/8 pulg.)
Admisión de aire  . . . . . .6,4 mm (1/4 pulg.) NPT
 (Interior)
Diámetro mínimo de la manguera . . . . . 9,5 mm
Impulsión. . . . . . . . . . . . 12,7 mm (1/2 pulg.) Sq
Peso  . . . . . . . . . . . . . . . . . . . . . . . . . . . 2,72 kg

Descripción
Las llaves de impacto están diseñadas 
para quitar e instalar tuercas y pernos. 
Un mecanismo giratorio proporciona una 
serie de golpes que producen torsión 
para quitar o instalar un sujetador.

  

IN739000AV   2/15© 2015 Campbell Hausfeld
A Marmon/Berkshire Hathaway Company

MODELOS CL250200AV Y CL255600AV

 Yunque

 Gatillo

 Orifi cio de salida

 Orifi cio para ponerle aceite
(lado opuesto)

 Regulador para 
cambiar el sentido

 Entrada de aire



Es2 

Manual de piezas para reparaciones

 Para Ordenar Repuestos o Asistencia Técnica, 
Sírvase Llamar al Distribuidor Más Cercano a Su 
Domicilio

 Sirvase darnos la siguiente información:  Dirija toda la correspondencia a:
- Número del modelo Campbell Hausfeld 
- Código impreso (si correspondiera) Attn: Customer Service
- Descripción y número del repuesto 100 Production Drive
 según la lista de repuestos Harrison, OH   45030   U.S.A.

1

2
3

4

5 6
7 8

9

10

11

12
13

14

15 16

17
18 19

20

21

22

23

24
25
26

27
28

29

30
31 32

34
35

36

3738

39
40
41

42

43
44

45

4647
48

49
50

33

34

8A

29

30

¡REGISTRE SU PRODUCTO EN LÍNEA AHORA MISMO!     
http://reg.ch-commercial.com



  Es3

CL250200AV, CL255600AV

LISTA DE PARTES DE REPARACIÓN
No. de  
Ref. Descripción

No. de 
Parte Ctd.

 1 Sello de aceite del yunque ■ 1

2 Tornillo Hexagonal M6 x 18,0mm -- 4

3 Arandela de seguridad M6 -- 4

4 Alojamiento del embrague SV438001AV 1

5 Buje -- 1

6 Collar del yunque ■  ▲  ◆ 1

7 Anillo en O del yunque ■  ▲  ◆ 1

8 Yunque ▲ 1

8A Yunque extendido de 5,08 cm (CL255600AV) ◆ 1

9 Pasador del martillo ▲  ◆ 2

10 Martillo ▲  ◆ 2

11 Jaula del martillo SV886700AV  1

12 Arandela ■  1

13 Anillo en O del alojamiento ■ 1

14 Empaque frontal ■  1
15 Tornillo del orificio de lubricación de 

0,16cm-28PT x 6.1mm
-- 1

16 Carcaza del motor -- 1

17 Cojinete frontal SV440800AV 1

18 Sello de lubricación del motor ■  ❒ 1

19 Anillo en O del motor ■  ❒ 1

20 Pasador del motor ■ 1

21 Placa frontal ❒ 1

22 Rotor --  1

23 Aleta del rotor ▼ 6

24 Cilindro SV438900AV 1

25 Placa posterior ❒ 1

26 Cojinete posterior SV441100AV 1

27 Empaque posterior ■ 1

28 Placa posterior de la carcaza -- 1

29 Perilla del regulador ✤ 2

30 Pasador del regulador ■  ✤ 2

31 Arandela de seguridad M5 -- 4

32 Tornillo Hexagonal M5 x 25mm -- 4

33 Llave Hexagonal de 4,0mm -- 1

34 Anillo en O del regulador ■  ★  2

35 Buje del regulador ★ 1

Continúa en la página siguiente



Es4 

Manual de piezas para reparaciones

LISTA DE PARTES DE REPARACIÓN ( CONTINUACIÓN)
No. de  
Ref. Descripción

No. de 
Parte Ctd.

36 Regulador ★ 1

37 Resorte ■  ★ 1

38 Posta de acero ■  ★ 1 

39 Sello ■  ❍ 1 

40 Válvula ■  ❍ 1 

41 Resorte ■  ❍ 1

42 Separador grande ❍ 1 

43 Difusor SV440500AV 1

44 Entrada de aire con rejilla SV889400AV 1

45 Pasador ■  ✧ 1

46 Silenciador ■ 1

47 Tornillo M4 x 5mm ✧ 1

48 Botón del gatillo ✧ 1

49 Pasador del gatillo ✧ 1

50 Mango --  1

 JUEGOS DE REPUESTOS PARA SERVICIO/REPARACION
No. de  
Ref. Descripción

No. de 
Parte

■ Juego de piezas para afinacion SV250219AV

▲ Juego de yunque-martillo SV250213AV

◆ Juego de yunque-martillo - 5,08cm yunque SV255613AV

❒ Ensamblaje de placas SV250214AV

❍ Juego de válvulas SV250215AV

✧ Juego de piezas del gatillo SV250216AV

★ Juego de piezas del regulador SV250217AV

✤ Juego de piezas de la perilladel regulador SV250218AV

▼ Juego de álabe SV250220AV

--  No disponible



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


